FIG. 100

960— GASKET SET

EX13 276010002W00



REF.

10
20
26
30
40
50
60
70
75
80
90
210
220
230
250
260
270
280
285
300
610
620
630
631
680
690
700
710

PART NUMBER

24H1011101
20A1420103
20A1601001
20A0480100
20A0610100
20A1501103
20A0161100
20A0160100
20A0480200
20A0410100
20A0220100
20A1100201
20A0480300
20A0610200
20A4500401
20A4190103
20A6360103
20A0230100
20A6360100
20A0110100
24H1300111
24H1500133
20A0110200
20A0110300
20A1550501
20A1600113
20A1501103
20A0111100

PART NAME
CRANKCASE CP
VALVE GUIDE
STEM SEAL
OIL SEAL
BALL BEARING
PIPE KNOCK
STUD
STUD
OIL SEAL
OIL DRAIN PLUG
GASKET 14
MAIN BEARING COVER C
OIL SEAL
BALL BEARING
GOVERNOR GEAR CP
GOVERNOR SLEEVE
OIL GAUGE
GASKET
OIL GAUGE AY
FLANGE BOLT
CYLINDER HEAD CP
GASKET (HEAD)
FLANGE BOLT
FLANGE BOLT
ROCKER COVER CP
GASKET(ROCKER COVER)
PIPE KNOCK
FLANGE BOLT

| orv |
1

AN P R P DMNP PO NMNNMNEP P PP RFPNMNMNMNPEPNDMNNER PPN

REMARKS

5.5DX9.5DX27L
5.5DX9.5DX15DX7.8B
25DX38DX7B
28DX58DX16B
10.3DX8.5DX14L
M8X1.25X28L
M6X1.0X98L
5.6DX10DX2.5B
M14X1.5X20DX12L
T=0.3

FLANGE 4-5/16-24UNF
25DX41.25DX6B
25DX52DX15B
53DX29.1T N=33
6DX7.6DX16DX26L
M18X1.5 L=70+18
1oDXZSDX1.21

Rl IRRFR

M18X1.5 L=70+18
M8X1.25X16DX35L

T=0.2
M8X1.25X16DX68L
M8X1.25X16DX33L

T=0.7
10.3DX8.5DX14L
M6X1.0X14DX12L



REF.

10

50

70

80
310
320
350
360
35
376
377
380

FIG. 200

PART NUMBER

24H2090141

20A0185300
20A0360100
24H2600113
24H2250110
20A2300103
24H2330113
24H23401H3
24H2362103
24H2371103
24H2393103
24H2500403

PART NAME
CRANK SHAFT CP

FLANGE NUT
WOODRUFF KEY

KEY

CONNECTING ROD AY
CONNECTING ROD BOLT
PISTON PIN

PISTON

TOP RING

SECOND RING

OIL RING

CLIP

N R PR R R NRP

REMARKS
L=260.3 DU
19.05DX58.5L
M14X1.5X28DX12H
3BX6HX16D
4.75x4.7x35L
80.2CDX25B 30D-13D
M6X1.0X13DX33L
13DX9DX44L
STD (58DX35H)

14.1DX1.2D



FIG. 300

241 231

b 200
202
6
f
240 230
550 | 560
220
540
-5995 225

241 231
200

ok
2o
@

160
37 3534 38 f 163

166
10

ap
240 230 550

540
220

EX13 276030001W00



REF.

10
23
27
60
70
80
90
95
150
160
163
166
170
200
202
220
225
230
231
240
241
290
310
320
340
350
360
361
365
387
440
540
550
560
570
580
850

PART NUMBER

20A3160101
20A3510101
20A0280100
20A3360103
20A3370103
24H33402H3
24H33502H3
20A3380103
24H35602H1
20A3691103
20A3710103
20A3690203
20A3691303
20A3500401
20A0321100
20A3620100
20A3620200
20A0140100
20A0140100
20A0180100
20A0180100
20A0111200
24H30101J1
24H3420141
20A3520103
20A0185120
20A0120100
20A0111200
20A0110400
20A0140200
20A3700111
20A3290201
20A3590303
20A3590203
20A0185200
20A0111300
20A0811100

| PART NAME
CAMSHAFT CP
PIN(CAM SHAFT) CP
O RING

VALVE SPRING
SPRING RETAINER
INTAKE VALVE
EXHAUST VALVE
COLLET-VALVE
TIMING CHAIN CP
TENTIONER
SPRING(TENTIONER)
PIN(TENTIONER)
CHAIN GUIDE
PIN(ROCKER) CP
CLIP

ROCKER ARM(IN) AY
ROCKER ARM(EX) AY
ADJUST SCREW
ADJUST SCREW

NUT

NUT

FLANGE BOLT
MUFFLER CP
MUFFLER COVER CP
GASKET(MUFFLER)
FLANGE NUT
TAPPING BOLT
FLANGE BOLT
FLANGE BOLT
TAPPING SCREW
DEFLECTOR CP
INSULATOR CP
GASKET2(INSULATOR)
GASKET1(INSULATOR)
FLANGE NUT
FLANGE BOLT
BREATHER PIPE

QTY

[E=Y

P RPNRPRPRRPPNREPPNNMNRPRRPRPPPRPRPEPPRPPEPPPRPRPEPRPRPRPDNMNPRERPNNEREER

REMARKS
85DX2.9B N=40

5.8DX9.6D
19.2DX2.3DX27.4L

22DX5.5DX68L
18.5DX5.5DX68L

86 LINK

10DX1.8DX14L N=4.5
6DX13DX34L

5DX11DX0.6T

M5X0.5X23L
M5X0.5X23L
M5X0.5X4.1H
M5X0.5X4.1H
M6X1.0X14DX8L

T=0.2 26D 9DX58P
M8X1.25X17DX7.5H
M6X13DX10L
M6X1.0X14DX8L
M8X1.25X16DX12L
M4X6L

T=0.5

T=0.5
M6X1.0X13DX6H
M6X1.0X13DX20L
8DX11DX104L



REF.
510
-220
-260
-520

URETHANE FOAM
510-250 —
Q—sw-szo -
510
DUAL ELEMENT PRE CLEANER
510272
"—. —
510-272 Sl
X
S 510-250— ‘ 510-250—
y—————510-270— ' —510
| L 510 510-310—
®—————510-280— 510-270—
S %}7510.520— 510-520—
%—510-210-
—510-200— —510-200—
e N | “s10:260-
? 510-260-1
510-220- 510-220-
510-285-

EX13 276031501W00
PART NUMBER | PART NAME | o1y |
20A3263300 AIR CLEANER AY 1  |DUAL

20A3261403 PACKING 1
20A3261503 LABEL 1
20A3263600 ELEMENT SET 1  |DUAL

REMARKS



REF.
13
20
30
40
50
60

70

80

310~480
485

FIG. 400

60
\§ 450—B
340—7@
o 310
350

D Il.\ ~
K \\ﬂ/)’- \‘ﬁ 435
M~ YTy
S Y =W
| i | Vi i
50

EX13

PART NUMBER | PART NAME
20A4230110 GOVERNOR LEVER AY
20A4220113 GOVERNOR SHAFT
22E4270101 GOVERNOR ROD
20A4280103 ROD SPRING
20A0321100 CLIP
20A0130110 BOLT AND WASHER AY
20A0190100 NUT
20A4251003 GOVERNOR SPRING
20A4600300 SPEED CONTROL AY
20A0111100 FLANGE BOLT

276040002W00

QTY | REMARKS
1
1
1
1 7DX0.5DX182L N=16
1  |5DX11DX0.6T
1 M6X1.0X25L W/W,SW
1 M6X1.0X4.9H SQUARE
1 | 7.5DX0.7DX115L N=16
1
2 M6X1.0X14DX12L



REF.

10
20
40
60
61
80
81
220

20
800 ﬁo 830 6
62 &/
810
82—g
o
N,
NgP
T
(I \
I.\\.«
e el {
NN
=7
?‘” 61
81
EX13 276050003W00
| PART NUMBER | PART NAME | o1y | REMARKS
24H5120211 BLOWER HOUSING CP 1 |BLACK
X732007010 LABEL(TRADE MARK) 1 60D
20A0111400 FLANGE BOLT 4 |M6X1.0X14DX14L
20A5271101 BAFFLE 1(CASE) CP 1
20A5270201 BAFFLE 2(HEAD) 1
20A0112000 FLANGE BOLT 1 M6X1.0X13DX14L
20A0111100 FLANGE BOLT 1 |M6X1.0X14DX12L
20A0111400 FLANGE BOLT 4 |M6X1.0X14L



FIG. 520

EX13 276052002W00
REF. | PART NUMBER | PART NAME | Q1Y | REMARKS
210 20A5020130 RECOIL STARTER AY 1

-11 24H5021133 STARTER PULLEY 1



FIG. 600

185 188

EX13 276060000W02
REF. | PART NUMBER | PART NAME | o1y | REMARKS
10 24H6010231 FUEL TANK CP 1  |2.3LBLACK
20 X732005760 LABEL(CAUTION) 1
23 13H91780H3 LABEL(MODEL) 1 23x87
30 20A0440100 FUEL TANK CAP CP 1  42.5DX68DX14H
40 20A0640100 FUEL FILTER 1  36DX46DX43H
48 20A0640200 UNION 1 M12X4DX78L W/FILTER
60 20A0185200 FLANGE NUT 2 |M6X1.0X13DX6H
63 20A0111600 FLANGE BOLT 1 M6X1.0X14DX25L
70 24H6260311 FUEL PIPE CP 1  6DX12.7DX145L
80 24H1061561 RUBBER PIPE 1  6DX12.7DX145L
90 20A0580100 HOSE CLAMP 2 11.5DX8BX0.7T
224 20A4380101 CHOKE LEVER CP 1



REF.

210

FIG. 640

210-11

210~102—<L

2102—a,
10-1 )

> 210-5
210-41—y~ |4/ B
mg4o<¢ i 1g——210-13
210-144

210-14—§ |
210-24— || @—210-22
210-18 21020
210-19 :
™~
N—210-15
210-16

210-79 210-17
210-28ﬁ Kﬁo'm

210-327

210-300

EX13

PART NUMBER |

20A6930260

PART NAME

CARBURETOR AY

276064000W02

QTY

REMARKS




REF.

10

11
30
50
60
70
100
110

FIG. 700

45

111

100
EX13 276070002W00
| PART NUMBER | PART NAME | o1y | REMARKS
20A7923101 FLYWHEEL CP 1
24H5410113 COOLING BLOWER 1
20A7993101 IGNITION COIL CP 1
20A0130200 BOLT AND WASHER AY 2 MBX1.0X25L
20A7310101 WIRE 1 CP 1 L=360 BLACK
20A0660100 SWITCH AY 1
20A0140300 TAPPING SCREW 2 M4X9.5L
20A0670100 SPARK PLUG 1 | TORCH E6RC
20A0680100 SPARK PLUG CAP



REF.

10

FIG. 900

130%

10

EX13

PART NUMBER |

20A9030100

ACCESSORY TOOL KIT

PART NAME

276090000W02

| Q1Y

REMARKS




